
 

 

 

Faculty of Graduate Studies 

Master Program in Water and Environmental Engineering  

   
 

 

 

 

 

Cost-Benefit Analysis of Beneficial Uses of Reclaimed Water: 

Three Case Studies from Palestine 

من فلسطين يةدراس حالات ثلاث -تحليل تكاليف و منافع إعادة إستخذام المياه المعالجة   

 

 

 

By: 

Mohammad Abu Ayyash 

Student number (1125090) 

 

 

 

 

Supervisor: 

Dr. Rashed Al-Sa`ed 

 

 

 

 

 

June 2016



 ii 

 

 

 

Faculty of Graduate Studies 

Master Program in Water and Environmental Engineering  

   
 

 

 

 

 

Cost-Benefit Analysis of Beneficial Uses of Reclaimed Water: 

Three Case Studies from Palestine 

من فلسطين يةدراس حالات ثلاث -تحليل تكاليف و منافع إعادة إستخذام المياه المعالجة   
[...]
abstraction as it substitutes the fresh water in many applications, this can lead also to 

increase the fresh water available for the potable uses (MEDWWRWG, 2007). 

2.5 Health Aspects of Reclaimed Water Reuse 

In Al-Bireh demonstration project strict safety and health practices were conducted, the 

effluent of good quality and good disinfection system, and using drip irrigation using all 

personal safety instruments, immunization against typhoid fever and hepatitis A and B 

among the workers, all these procedures produced safe and healthy use of treated effluent 

without any harm for the workers (MEDAWARE, 2005). 

2.6 Social aspects of Reclaimed Water Reuse 

A master thesis by Birzeit student conducted public awareness meetings for the reuse of 

treated wastewater in targeted villages in West Bank, he found that the farmers 

willingness to use the treated effluent is raised after the awareness program, where 97% 

of farmers will reuse the treated wastewater in irrigation, and about 55% of farmers will 

change the pattern of agricultural lands from rain fed crops (Olives, cereals) to irrigated 

crops and fruits, so as to increase the income from their lands. (Arafat, 2012) 



 10 

2.7 Industrial Reuse of Reclaimed Water: 

The main industrial use of reclaimed water is in cooling towers, but it needs good 

treatment so as to prevent the corrosion of the protective coating inside the pipes and to 

prevent the precipitation of silica and salts at the inner sides of the pipes, also the 

reclaimed water is widely used in dust control in the infrastructure projects (Huertas, et 

al., 2006). 

Aqel, et al. (2015) tested reclaimed water in concrete mixing process with different 

qualities but all of them tertiary treatment wastewater (TTWW) taken from four different 

WWTP in the WB compared to the tap water, all the results were within the limits of the 

American Society for Testing & Material ASTM standards, and the study concluded that 

the reclaimed water with different qualities can be reused safely in the concrete mixing 

industry. 

AlGhusain, et al. (2003) measured the suitability of using reclaimed water with different 

qualities primary treated wastewater, secondary treated wastewater and tertiary treated 

wastewater (PTTW, STTW and TTWW) compared to the taped water TW. They found 

that there is some differences in the properties of the concrete samples as the PTWW and 

STWW showed less strength and higher corrosion for steel, and they found that the 

TTWW is the most suitable and safe for use in concrete mixing. 

2.8 Palestinian Standards for Reuse of Treated Wastewater: 

So as to regulate the reuse of treated wastewater, the Palestine Standards Institute (PSI) 

issued the reuse standard (PSI 742-2003) in 2003. In addition to that, the PSI issued 

technical obligatory guidelines for agricultural reuse of treated wastewater (34-2012). 

These guidelines do not allow the use of treated wastewater for irrigation of vegetables or 

direct groundwater recharge. The guidelines stated that the reuse of treated wastewater in 

irrigation should be approved by the Ministry of Agriculture. The permits should be 

given in accordance to the (PSI 742-2003) where the treated effluent is classified into 

four main categories as in Table 2-1 (Mizyed, 2013). 

 



 11 

 

 

 

Table  2-1: Classification of TWW quality in accordance with PSI 742-2003 and PSI34-2012: 

 
Source: Palestine Standards Institute (PSI, 2012). 

The PSI sets number of barriers for every different crop according to the treated effluent 

quality, for example just the Grade A can be used for landscaping of gardens, sport fields 

and parks, while crops for seeds can be irrigated without any restriction using all grades. 

Fruits like apples and peaches can be irrigated with number of barriers using treated 

wastewater with grades B,C and D, and without any barrier using Grade A. The barriers 

defined by the PSI for example, the sand filter considered as one barrier, crops eaten 

cooked considered as one barrier and also subsurface irrigation considered as one barrier. 

Also other PSI procedures should be implemented before issuing the reuse permit, as the 

color code for the reuse pipelines (purple), signs indicates that the water is treated 

wastewater, fencing the lands that using the treated wastewater, availability of freshwater 

for the farmers in the farms and using all the safety and health equipment by the farmers 

to minimize health risks (PSI, 2012). 

 

 

 

 

 

 

 

Grade Quality Description

Grade A High Quality BOD5<20 mg/l, TSS<30 mg/l, FC< 200/100ml

Grade B Good Quality BOD5<20 mg/l, TSS<30 mg/l, FC< 1000/100ml

Grade C Average Quality BOD5<40 mg/l, TSS<50 mg/l, FC< 1000/100ml

Grade D Low Quality BOD5<60 mg/l, TSS<90 mg/l, FC< 1000/100ml



 12 

 

3 CHAPTER THREE 

STUDY AREA 

3.1 Anza WWTP 

3.1.1 General 

Anza is a Palestinian village in the Jenin Governorate in the northern West Bank. It is 

located18 km southwest of Jenin City. According to Palestinians Central Bureau of 

Statistics (PCBS), the estimated population of Anza is about 2,034 inhabitants in 2010, 

the total area of Anza, according to PCBS (2007) is about 4,740 dunums, and the total 

area of Anza, according to PCBS (2007) is about 4,740 dunums. Through a meeting with 

the head of Anza village council, he declared that some 1,000 dunums owned by the 

neighboring Ajjah residents were recently bought and added to Anza total area. In the 

meantime, the built-up area is estimated to be about 700 dunums and used for housing, 

roads, public and services. See the location of Anza in Jenin District (Anza Village 

Council, 2015). 

Figure 1: Location Map of Anza within Jenin Governorate 



 13 

The area of the village which is available for potential agricultural activities is estimated 

at about 5,000 dunums. About 20% of this area is plain land and the remaining 80% is 

mountainous area. The whole area is unirrigated and hence relies totally on rainwater. 

The plain area is cultivated with crops like wheat, barley and legume meanwhile the 

mountainous area is planted mainly with olive trees in addition to prickly pear. A 

significant part of the mountainous area is considered as wooded trees and shrubs area 

with great numbers of pine trees (EQA, 2011). 

3.1.2 Water and Wastewater Characteristics: 

Water consumption based on the population is about160 m
3
/d, where 85% of these water 

flows into the sewerage system and inlet the wastewater treatment plant. However, till 

now not all the village inhabitants are connected to the wastewater network and the 

influent flow design is made as 78 l/c/d but the real influent is about 50 l/c/d, so the 

average daily influent to the WWTP is about 62 m
3
/d, table 3-1 illustrates the water 

consumption and wastewater generation for 25 years horizon (EQA, 2011). 

         Table  3-1 Quantities of water consumption and wastewater generation in Anza 

village 

 

The wastewater characteristics inlet to AWWTP are illustrated in Table 3-2 (EQA, 2011): 

                  Table  3-2: AWWTP influent characteristics 

Parameter Unit Value 

BOD5 Mg/l 530 

TSS Mg/l 530 

TN Mg/l 180 

FC (Fecal Coliform) CFU/100ml 10
7
 

l/c/d M
3
/d

2010 2034 78 160 135

2022 2969 100 296 230

2035 4471 100 492 380

Year
Population 

No.

Water Consumption Wastewater 

Production 

M
3
/d



 14 

The WWTP is designed to treat the wastewater to a level that complies with the PSI 

agricultural reuse standards and as illustrated in Table 3-3 (EQA, 2011): 

Table  3-3: AWWTP designed effluent characteristics. 

 

3.1.3 Anza WWTP Process Description: 

In 2014 The Palestinian Agricultural Relief Committees (PARC) implemented a 

wastewater collection system, wastewater treatment plant and reclaimed water reuse 

system which was funded by European Union as part of the “produce more food through 

sustainable and safe use of reclaimed wastewater in agriculture" project. The technology 

used in wastewater treatment is the activated sludge with sludge aerobic stabilization. 

 

 

 

 

 

 

 

Figure 2: Schematic process flow diagram for AWWTP. 

As shown in Figure 2, the treatment process includes three stages primary, secondary and 

tertiary treatment: 

 Primary treatment: the wastewater main trunk line carries the wastewater to the 

influent pumping well, where it is flows through three main elements: 

Parameter Unit Value

BOD5 Mg/l <30

TSS Mg/l <30

TN Mg/l <50

FC (Fecal Coliform) CFU/100ml <1000



 15 

1- Manual bar screen: first the wastewater reaches the manual bar screen to prevent 

the materials with size 1cm or above from entering the WWTP which can cause 

harm to the pumping stations and the following devices. 

2- Grit and grease removal chamber (Figure3): to sediment sand particles in the 

bottom of the chamber then it is drawn to waste container using screw pump, then 

using air compressor the flowing air prevents the grease and scum from sinking 

into the bottom of the tank and make them floating on the surface, then they can 

be removed using scrapper and drawn to the waste container using screw pump. 

3- Automatic fine screen (Figure3): all the fine particles with size 0.3mm or above 

are removed using rotary fine screen, where all the waste can be drawn to the 

waste container using the screw pump. 

 

 

 

 

 

 

 

 

 

 

Figure 3: Complete pretreatment unit in AWWTP. 

 Secondary treatment: includes the biological treatment in the activated sludge 

tank, and the sludge separation in the secondary sedimentation tank 

1. Activated sludge (AS) tank: after completing the pretreatment the wastewater 

flows by gravity into the activated sludge tank, where the biological treatment 



 16 

starts, the AS tank includes four rooms(Figure4), the first one anoxic with 

mixer to prevent the settling of the MLSS and to insure the suspension and 

contact of the MLSS with the bacteria, the second room is oxic zone with air 

diffusers where two air compressors supply the diffusers with oxygen which is 

utilized by the aerobic bacteria to convert the ammonia into nitrate 

(nitrification), then to anoxic with Dissolved Oxygen (DO) meter to control 

the operation of the air compressors and to optimize the electrical 

consumption at this room the facultative bacteria convert the nitrate into 

nitrogen gas (denitrification) , and finally to the oxic zone where part of the 

wastewater pass through the outlet to the secondary settling tank, and the 

other part returns as internal recirculation. 

 

 

 

 

 

 

 

 

 

 

 

Figure 4: The AS Tank in AWWTP 

2. Secondary settling (sedimentation) tank (Figure5): its main role is to separate 

the AS from the liquid, as the AS settles and sediments at the bottom of the 

tank where is sludge pump returns ratio of the settled sludge into the anoxic 



 17 

zone in the AS tank, and the other sludge is pumped to the sludge holding 

tank, the water through channels up of the tank into the chlorination tank. 

Some of the unsettled matters float on the tank surface where automatic 

scrapper removes and gather them in scum manhole, then using sludge pump 

removes them to the sludge holding tank. 

 

 

 

 

 

 

 

Figure 5: Secondary Settling (sedimentation) Tank at AWWTP. 

 Tertiary treatment: the water exits the secondary settling tank flows into the 

chlorine disinfection tank, where is the liquid chlorine being injected using 

dose pump in certain ratio, then the water flows into the treated water tank, 

then using pump it flows to the agricultural reuse tank, where the water can 

flows by gravity to the agricultural lands. 

 Sludge treatment: the waste sludge which is pumped from the secondary 

sedimentation tank and scum manhole should be stabilized and treated, using 

the sludge holding tank and reed beds: 

1. Sludge holding tank (Figure6): as illustrated before the excess sludge 

pumped to the sludge holding tank, where the sludge is aerobically 

stabilized by the bacteria which got its needed oxygen by the air 



 18 

diffusers in the bottom of the tank, after completing the sludge 

stabilization the sludge is pumped using submersible pump to be dried 

using reed beds. 

 

Figure 6: Sludge holding tank in AWWTP 

2. Reed beds (Figure7): the stabilized sludge is dewatered by the reeds 

which consume some of the liquid, and the other settled part of water 

flows down the reed beds into water collection system which collect 

the settled water in tank, then the water which is rich of ammonia 

pumped into the oxic zone in the AS tank to be treated. 

 

 

 

 

 

 

Figure 7: Reed Beds in AWWTP. 



 19 

3.2 Alteereh WWTP 

3.2.1 General 

Alteereh Membrane Bio Reactor (AMBR) facility, serving Alteereh suburb of Ramallah 

city and located in Wadi Ein Qinya, has been recently put into operation (November, 

2013). AMBR employs ultrafiltration membranes (GE hollow-fiber membranes of 0.045 

micron as nominal bore size) in activated sludge system with separate aerobic sludge 

digestion. A reclaimed water of stable quality is produced with 10/10/10 

(TSS/BOD/Total-N; mg/L). Chlorination unit is installed for reclaimed water 

disinfection. Despite high quality effluent, it is currently discharged into Wadi Ein Qinya 

without effective use (GES, 2012). 

Figure8 shows the location of the AMBR in Ramallah District. 

 

Figure 8: Location map for AMBR WWTP in Ramallah district 

3.2.2 Water and Wastewater Characteristics 

AMBR WWTP was designed to serve Alteereh neighborhood in Ramallah district with 



 20 

treatment capacity of 2000 m
3
/d, the wastewater influent characteristics are illustrated in 

table3-4 (GES, 2012). 

Table  3-4: AMBR influent characteristics. 

Parameter Unit Value 

BOD5 mg/l 660 

TSS mg/l 400 

TN mg/l 140 

FC (Fecal Coliform) CFU/100ml 10
7
 

 

The actual effluent characteristics referring to average values from lab tests are illustrated 

in table3-5 (GES, 2012). 

Table  3-5: AMBR effluent characteristics 

Parameter Unit Value 

BOD5 mg/l 3 

TSS mg/l 3 

TN mg/l 10 

FC (Fecal Coliform) CFU/100ml 1 

 

The previous results show high treated water quality, which doesn’t need further 

treatment and can be used for unrestricted irrigation. 

3.2.3 Alteereh WWTP Process Description 

In 2013, Ramallah Municipality implemented wastewater collection network and WWTP 

for Alteereh neighborhood; they chose a high technology MBR WWTP to get high 

effluent quality, so as to protect Ein Qenya stream and spring and to use the reclaimed 

water in unrestricted irrigation in the downstream agricultural lands. 

 

 



 21 

The MBR WWTP consists of three treatment stages: 

 Preliminary  treatment: As the wastewater flows by gravity through the main 

trunk line into three main elements , lifting station, odor control and pretreatment 

unit: 

1- Lifting station: the wastewater is screened by the 50mm basket screen in the inlet 

to the lifting station then the wastewater is lifted to the WWTP through two 

submersible pumps, one in operation and the second as stand by pump. 

2- Head works odor control unit: directly connected to the lifting station, which is 

ventilated through the odor control which is activated carbon type, where 

magnesium hydroxide or soda ash dosing is implemented for pH control and 

consequently odor emissions, such as H2S reduction. 

3- Compact pretreatment unit: its main function is to remove the pollutants that can 

cause operation and maintenance problems downstream, as the solids, grit and 

grease. 

The pretreatment package consists of 10 mm coarse screen, grit and grease 

removal and 1mm fine screen which is necessary for the protection of the 

membranes, this package is dosed with chemicals for pH control and activated 

carbon odor control to prevent the malodors. 

The solids are dehydrated to reduce the volume of the solid waste before 

discharging it in plastic containers then to be transferred and discharged safely in 

landfill. 

 Membrane bioreactor: the technology used is suspended growth biological reactor 

with an ultra-filtration membrane system. 

The MBR process combines the unit operations of aeration, secondary 

clarification and tertiary filtration into a single process. 



 22 

The membranes are of the hollow fiber type, the ultra-filtration system replaces 

the solids separation functions of secondary sedimentation tanks and the other 

filters types in conventional activated sludge techniques. 

The membranes are immersed in the aeration tank, in direct contact with mixed 

liquor, suction is applied to header connected the membranes by using permeate 

pump, where the vacuum forces the wastewater to permeate the hollow fibers in 

the ultra-filtration membranes, permeate then disinfected or discharged into the 

stream, 

 Bioreactor: the raw sewage is pumped to the suspended growth bioreactor 

tanks, the wastewater flows through four zones, anoxic, oxic, anoxic and 

MBR (oxic), these stages create the necessary environment to attain 

carbonaceous matter removal and to complete the nitrification and 

denitrification process. 

 Tertiary treatment: the effluent and sludge from the WWTP should be safe to 

reuse, so disinfection system is used to eliminate the pathogens from the 

effluent, and sludge stabilization system is used to stabilize and reduce the 

pathogens from the sludge so as to be safe reuse in various applications and to 

match the responsible authority’s standards. 

1- Sludge treatment :two stages of sludge treatment are used first the sludge 

is aerobically stabilized by the aerobic sludge digestion tank, then the 

sludge volume is reduced by the sludge dewatering system: 

a- sludge treatment technology used is aerobic sludge digestion, where all the 

sludge produced from the filtration stages are gathered and sent by the 

sludge recirculation pumps to the aerobic sludge holding tank, the sludge 

are treated to reduce pathogens and volatile solids 

b- Sludge dewatering- centrifuge: the sludge dewatering is conducted by a 

centrifuge with polymer dosing system, then the sludge is transferred to 



 23 

plastic containers using screw conveyor, then the resulted sludge is 

transferred to the municipality landfill. 

2- Disinfection: the treated water effluent from the MBR bioreactor is dosed 

with calcium hypochlorite by dosing pumps, the dose quantity is 

controlled automatically by feedback measures from the outlet line, then 

the effluent is disinfected and is of a standard suitable and safe for reuse 

applications. 

3.3 Al Taybeh and Rammun WWTP 

3.3.1 General 

Both Al Taybeh and Rammun villages are Palestinian towns in Ramallah District, the 

towns of Al Taybeh and Rammun are located to the east of Ramallah District, next to the 

Ein Samia well fields which is known as the most important water supply for Ramallah 

and Al-Bireh district. Al Taybeh town according to PCBS census of 2007 is 1,452 

inhabitants where the average household members are 4.4. 

For Rammun town according to PCBS census of 2007 is 2,626 inhabitants where the 

average household members are 5.6, both towns have actual population growth of 2.6% 

according to PCBS. 

The two villages located at the eastern slopes of the WB being in the eastern basin as well 

draining toward the east part of the WB toward the Jordan valley area. 

 

Figure 9: Location Map for AL-Taybeh and Rammun towns in Ramallah District. 



 24 

The people on both towns mainly rely on agriculture and small businesses. However, 

their economic center is Ramallah city. 

3.3.2 Water and Wastewater Characteristics 

Using the geometric growth method the predicted population is calculated where 

2.6% of average population growth taken into account, for the water and wastewater 

consumption data were taken from the towns councils where average daily 

consumption per capita considered to be 60 l/c/d and the predicted wastewater 

percentage is 80%, the population, water and wastewater characteristics for 20 years 

horizon were calculated as in the table3-6 (AlTayebeh & Rammun village council, 

2012): 

Table  3-6: Al-Taybeh and Rammun town’s population and water consumption 

Year 
Population 

No. 

Water 

Consumption Wastewater 

Production 

m
3
/d l/c/d m

3
/d 

2007 4078 60 245 196 

2015 5008 65 325 260 

2035 8367 100 837 669 

 

Table3-7 illustrates the wastewater influent characteristics to the WWTP (AlTayebeh & 

Rammun village council, 2012). 

Table  3-7: TRWWTP influent characteristics 

Parameter Unit Value 

BOD5 mg/l 500 

TSS mg/l 500 

TN mg/l 180 

FC (Fecal Coliform) CFU/100ml 10
7
 

 



 25 

The TRWWTP proposed to treat the wastewater to level that match the PSI 

agricultural reuse standards and as illustrated in table3-8 (AlTayebeh & Rammun 

village council, 2012): 

Table  3-8: TRWWTP proposed effluent characteristics. 

Parameter Unit Value 

BOD5 Mg/l 20 

TSS Mg/l 30 

TN Mg/l 50 

FC (Fecal Coliform) CFU/100ml <1000 

 

3.3.3 Al Taybeh and Rammun WWTP Process Description: 

Based on comparison analysis performed by the towns council for the wastewater 

treatment processes, they chose the Rotating Biological Contactor (RBC) treatment 

process, as it need less lands than the aerated lagoons and wetlands, and the energy costs 

is low compared to activated sludge, MBR and SBR. The RBC technology is simple to 

operate compared to other technologies. Figure10 illustrates the schematic process 

diagram for the TRWWTP. 

 

 

 

 

 

 

 

 

 

 

Figure 10: TRWWTP schematic process diagram. 



 26 

The TRWWTP was designed with capacity of 450 m
3
/d, following is the process 

description stage by stage: 

1. The Screening (Figure11): the wastewater flow in through the open front end 

of the screen basket and through the screen bars. Solids are retained by the 

screen basket. 

 

Figure 11: Screening unit at TRWWTP. 

2. The settling Tank: to improve downstream process and to keep the system 

equipment undamaged it is important to use the settling tank to prevent the 

large solids from entering the system, the settling tank is used as primary 

clarifier and remove a portion of the non-soluble BOD associated with the raw 

wastewater’s suspended solids, the dissolved waste flows over with the water 

into the equalization tank. 

3. The equalization Tank: after the primary settling the wastewater flows to an 

equalization tank that controls the hydraulic velocity (flow rate), the 

equalization of flow prevents short term, high volumes of incoming flows 

from forcing solids and organic material out of the treatment process, also 

controls the flow through each stage of the treatment system, allowing 

adequate time for physical , biological and chemical processes to take place 

then the wastewater flows to the biodisk streams for biological treatment 

stage. 



 27 

4. The Flow Divider: in the flow divider the water from the equalization tank is 

controlled in its volume, if too much water then it will flow back to the 

equalization tank; the other water will be divided into four streams going by 

gravity to the biodisks. 

5. RBC Units (Figure12): the RBC units installed in halls with sufficient 

ventilation and low light exposure, as many biodisks lines as necessary 

connected in parallel and fed by a flow divider. Bio-degradable, organic 

contaminants are absorbed by the organisms covering the immersed section of 

the discs and by the activated sludge in the immersion tanks, then they are 

converted to activate substances. Oxygen needed for oxidation is absorbed by 

the micro organic coating on the discs during the phase in which it is exposed 

to the surrounding air, the oxygen on the disc surface is diffused and then 

penetrates to the deeper layers of the micro organic coating. At a rate of 4-5 

rpm, the amount of oxygen generated is normally high that in spite of 

continuous oxygen consumption by the microorganisms and sludge in the 

tanks, the average oxygen content is about 2-3 mg/l. 

 

Figure 12 : (RBC) Units at TRWWTP. 

6. The Rotating Filter (Figure13): the biologically treated water leaving the 

biodisks contains suspended organic material and fragments of bio film, 

which periodically break off from the disks. 



 28 

  

Figure 13: Rotating filter at TRWWTP. 

 After biological treatment water flows through the drum filter while sludge is 

collected on the drum and regularly back washed by a pump. Both sludge and 

water flows gravitationally in this process. 

7. The sludge treatment: the separated sludge flows out of the drum filters and 

stored in anaerobic digestion reservoirs for volume reduction, the sludge is 

collected from the sludge tank and placed on sand drying beds for dewatering 

(Figure14). 

 

Figure 14: Drying Beds at TRWWTP. 

8. The sand filter and disinfection unit (Figure15): the treated effluent goes 

through sand filter to reduce the TSS content in the water and then being 

disinfected by chlorination unit to reduce the fecal coliform and the other 

dangerous contaminants. 



 29 

 

Figure 15: Disinfection unit at TRWWTP. 

9. The Reuse of treated water: the treated water flows by gravity into storage 

tank then pumped by two separate pumps to the towns (Figure16), for every 

town it has its own pump and also reuse tanks (steel tanks) in the towns, so the 

treated effluent can be used to irrigation. 

 

Figure 16: Reclaimed water pumps for Reuse in TRWWTP. 

3.3.4 Actual Effluent Water Characteristics: 

Actual effluent tests results were taken for various months Table 3-9 shows the average 

tests results (AlTayebeh & Rammun village council, 2012). 

 



 30 

 

Table  3-9: Actual effluent water characteristics for TRWWTP 

Parameter Unit Value 

BOD5 mg/l 35 

TSS mg/l 60 

TN mg/l 114 

FC (Fecal Coliform) CFU/100ml 76 

 

The previous results show good BOD and TSS removal, but for the total nitrogen it 

shows that it is relatively higher than the influent, due to the nitrification of the 

ammonia to nitrate without completing the denitrification stage, where denitrification 

occurs partially in RBC and usually in the initial stages of the RBC where high 

heterotrophic bacteria concentration and anoxic environment available  (Prashant, et 

al., 2012), as it needs anoxic zone which is not available in the current WWTP, so 

modification should be done for the process so as to complete the denitrification 

stage, many literatures discuss the RBC modification to increase the nitrogen removal 

efficiency. 

Alonso, et al. (2010) suggests to install mobile bed reactor before the RBC units, and 

to increase the recirculation ratio between the RBC and the mobile reactor which is 

anoxic reactor, Figure17 shows the schematic diagram that illustrates the new 

suggested process. 

 

Figure 17: Schematic diagram for the RBC reactor by Alonso. 

They found that the anoxic reactor made the system more robustness as it keeps the 



 31 

efficiency removal of the BOD and COD about 86%, and they found that the 

denitrification process enhanced about 350% with the anoxic reactor. 

Hiras, et al. (2004) tested two stages RBC system with anoxic and aerobic reactor 

(Figure 18), the anoxic unit consists of fully immersed biodisks, and the aerobic unit 

consists of RBC unit partially submerged, where the wastewater recycled up to four 

times to the anoxic reactor, the previous schematic illustrates the process. 

 

Figure 18: Schematic diagram for the RBC reactor. 

 

They found that the BOD and TSS removal efficiency increased from 82% and 86% 

up to 94% and 97%, respectively, and the total nitrogen removal increased up to 3 

times. 

The treated wastewater in TRWWTP needs further treatment to reach the minimum 